
  
The meeting location is accessible to pesons with disabilities. A request for an interpreter for the hearing 
impaired of other accommodations for persons with disabilities must be made at least 48 hours before 
the meeting to City Clerk Sam Dragt at 541-937-2157. 

Lowell City Council 
Regular Meeting 

Tuesday, March 5, 2024 at 7:00 pm 
 

Lowell Rural Fire Protection District Fire Station 1 
389 N. Pioneer Street, Lowell, OR 97452 

  
Members of the public may provide comment or testimony through the following: 
 
 Joining in person or by phone, tablet, or personal computer. For details, click on the event at 

<www.ci.lowell.or.us>. 
 Mailing written comments to PO Box 490, Lowell, OR 97452 or delivering in person at Lowell 

City Hall located at 70 N. Pioneer St. 
 By email to admin@ci.lowell.or.us. 
 
 
Regular meeting agenda 
 
Call to Order/Roll Call/Pledge of Allegiance 
Councilors:     Mayor Bennett ____ Harris ____ Stratis ____ Weathers ____ Murray ____   
 
Approval of Agenda 
 
Presentations 
1. “Wastewater Facilities Plan.” 

Presenters: Matt Wadlington, PE, Principal - Civil West Engineering; Clinton Cheney, PE, 
Project Manager – Civil West Engineering 

 
New Business 
1. First reading and public hearing for Ordinance 312, “An Ordinance to Comply with HB 3115 by 

Repealing Ordinance 240; Adopting Time, Place, and Manner Regulations for Camping; 
Amending Regulations Regarding Hauled Wastewater Discharging to Accommodate RV 
Camping on Residential Property; and Repealing the Offense of Vagrancy from Title Five of the 
Lowell Revised Code.” – Discussion/ Possible action 
a. The public hearing is now open at _____ (state time) 
b. Staff report – City Administrator Jeremy Caudle 
c. Questions/comments from the public 
d. Questions/comments from the City Council 
e. The public hearing is now closed 
f. First reading of Ordinance 312. Recommended motion: “I move to approve a first reading of 

Ordinance 312 by title only.” 



City Council Meeting Agenda 

Page 2 of 2 

g. Schedule second reading. Recommended motion: “I move to schedule a second reading for 
Ordinance 312 at the March 19, 2024 regular City Council meeting.” 

 
Adjourn 

 
 



Type of item:

Item title/recommended action:

Justification or background:

Budget impact:

Department or Council sponsor:

Attachments:

Meeting date: 03/05/2024

Public Works

Slides for the meeting; copy of the draft plan.

Agenda Item Sheet
City of Lowell City Council

Presentation

“Wastewater Facilities Plan.”
Presenters: Matt Wadlington, PE, Principal - Civil West Engineering; Clinton Cheney, PE, 
Project Manager – Civil West Engineering

Civil West Engineering is scheduled to present the 95% draft of the "Wastewater 
Facilities Plan" to City Council. After the presentation, there will be an opportunity for 
questions from the City Council. The goal of the presentation is to obtain feedback 
from City Council on the draft plan. Staff will incoporate that feedback into a final 
draft for approval at a later meeting depending on how many iterations are necessary 
to address City Council's questions and comments. Approval by the Oregon 
Department of Environmental Quality will be required to finalize the plan.

N/A



City of Lowell
Wastewater Facility Plan

3/5/2024

1



Agenda

1. Wastewater Facility Planning Process
2. Description of Existing Wastewater Infrastructure
3. Expected Growth during the Planning Period (to 2045)
4. Issues Identified and Solutions
5. Capital Improvement Plan

2



Facility Planning
• Plan wastewater utility improvements for upcoming planning 

period 
• Main steps of the Facility Planning process:

• Review and assess existing system components
• Develop growth projections
• Define regulatory and capacity requirements
• Identify system deficiencies and review improvement alternatives
• Select best alternatives and develop Capital Improvement Plan

3



Existing Facilities - Collection

4

Alder Street Lift Station

• 20,000 feet of gravity sewer
• 1 major municipal lift station

• Recent overflow issues

• Mostly original to the 1950 ACE 
system

• Significant Inflow and Infiltration
• >20x peaking factor during 5-year 

storm events



5

Existing Facilities - Treatment
• Treatment system: Trickling Filter/Solids Contact 

with chlorine disinfection
• Most recently upgraded 2004

• New headworks and aerobic digester

• Treated wastewater discharged to penstocks of 
Dexter Dam

• Biosolids hauled to external facility in Roseburg



Expected Growth
• Current Population:1,250
• Population Projection:

1,618 people in 2045

• Wastewater Flows:
• Average Day: 

• 0.08 million gallons per day (2023)
• 0.10 million gallons per day (2045)

• Peak: 
• 2.7 million gallons per day (2023)
• 2.8 million gallons per day (2045)

6

Year Population Projected Population Increase 
2023 1,250  
2024 1,264 15 
2025 1,279 15 
2026 1,294 15 
2027 1,310 15 
2028 1,325 15 
2029 1,341 16 
2030 1,357 16 
2031 1,373 16 
2032 1,389 16 
2033 1,405 16 
2034 1,422 17 
2035 1,439 17 
2036 1,456 17 
2037 1,473 17 
2038 1,490 17 
2039 1,508 18 
2040 1,526 18 
2041 1,544 18 
2042 1,562 18 
2043 1,580 18 
2044 1,599 19 
2045 1,618 19 
Buildout 4,145 2,527 

 



Issues Identified and Proposed Solutions
1. Significant Inflow and Infiltration issues in Collection System

Patching/lining of the two main collector pipes for the Alder Street Lift Station
CCTV potentially cross-connected stormdrains on the corners of Moss and Lakeview and Moss and Cannon
Full manhole replacements: 1st and Wetleau, 4th and Hyland, Main and Pioneer
Various Manhole Patching/Grouting projects
Consistent CCTV program as budget allows throughout the planning period

2. Aerobic Digester inefficiencies
Replace existing rotary lobe blowers and make the necessary improvements to the aeration pipe system to enable 
isolation of the basins. 
Downsizing the system would significantly decrease both electricity usage and labor requirements.

7



Issues Identified and Proposed Solutions
3. Alder Street Lift Station is undersized and has recently 

experienced overflows
Retrofit pump station, increase firm capacity to 490 GPM

4. Sludge drying beds unable to be operated and 
maintained effectively

Difficult for machinery to get into drying beds when clearing 
No protection for liner or underdrains
Recommended to reshape drying beds, add guidewalls, and
add rails to protect underdrains

8



Issues Identified and Proposed Solutions
5. Treatment system lacks redundancy and is not 

suitable for the large seasonal flow variations
Transition to conventional activated sludge system
Add diffusers to convert primary clarifiers to aeration 
basins, construct new secondary clarifier in pad of existing 
trickling filter
Add an alkalinity addition system between headworks and 
new aeration basins

6. Disinfection system undersized and insufficient to 
DEQ reliability standards

Construct open-channel UV disinfection system and 
decommission chlorine system

9



Issues Identified and Proposed Solutions
7. Undersized pipes serving NE Lowell

Extend main 15” collector pipe to intersection of 
Moss and 3rd St
Abandon undersized 8” lines and reconnect ~10 
properties

10



11

Capital Improvement Plan: Budgetary Costs (2023$) and Schedule 
Collection System Improvements - I/I Reduction   Budget Cost   Begin and Complete 

Collection System - Spot Repair of Sewer Pipe Voids  $24,000  2024 2026 
Collection System - Cross-Connection Repair  $168,000  2024 2028 

Collection System - Manhole Rehabilitation  $87,200  2024 2030 
Collection System - CCTV Surveillance  $22,352  2024 2045 

Phase 1 Budget  $301,552  2024 2045 
PHASE 1 - Aeration System Improvements     

WWTP - Aeration System Improvements  $280,000  2024 2026 
Phase 1 Budget  $280,000  2024 2026 

PHASE 2 - Lift Station and Biosolids Improvements           
WWTP - Biosolids Management Improvements  $342,500  2025 2030 

Collection System - Alder Street Lift Station Upgrades  $376,000  2025 2030 
Phase 2 Budget  $718,500  2025 2030 

PHASE 3 - Wastewater Treatment System Upgrades           
WWTP - Activated Sludge Improvement Project  $816,000  2028 2032 

WWTP - Secondary Clarifier Construction  $1,281,200  2028 2032 
WWTP - Supplemental Alkalinity System  $175,840  2028 2033 

WWTP - UV Disinfection System Installation  $564,800  2033 2040 
Phase 3 Budget  $2,273,040  2028 2040 

PHASE 4 - Collection System Capacity Upgrades           
Collection System - Gravity Sewer Improvements  $469,200  2030 2045 

Phase 4 Budget  $469,200  2030 2045 
Total CIP Budgetary Cost Estimates   $4,042,292       

 

• Prioritize I/I reduction, treatment plant 
efficiency upgrades, and upgrading the 
under-capacity lift station

• Consider fast-tracking treatment plant 
upgrades for rapid growth/new 
developments

• Current facility struggles during high flow periods

Capital Improvement Plan



Questions?

12



 

 

 
CITY OF LOWELL 

WASTEWATER FACILITIES PLAN 
 
 
 
 

 
 
 
 
 
 

FEBRUARY 2024 
95% DRAFT 



 

 

 
 
 
 
 
 
 
 
 
 
 

 
 

WASTEWATER FACILITIES PLAN 
CITY OF LOWELL 
LANE COUNTY, OREGON 
FEBRUARY 2024 

 
 

 

 
 

 
 
 
 

 

 

 

 

 



 

i 

TC  
TABLE OF CONTENTS 
EXECUTIVE SUMMARY ......................................................................... VII 

Planning Criteria ...................................................................................................... vii 
Need for System Improvements ............................................................................ viii 
Improvement Recommendations ............................................................................ ix 

Inflow and Infiltration Reduction Projects............................................................................. ix 
Phase 1: Immediate Facility Improvements ......................................................................... ix 
Phase 2: High Priority Facility Improvements ....................................................................... x 
Phase 3: Wastewater Treatment Facility Improvements ....................................................... x 
Phase 4: Collection Facility Improvements .......................................................................... xi 

Capital Implementation and Funding ..................................................................... xii 

1 PLANNING AREA ............................................................................. 1-1 
1.1 Location ......................................................................................................... 1-1 

1.1.1 History ............................................................................................................... 1-1 
1.1.2 Service Area ...................................................................................................... 1-1 
1.1.3 Topography ....................................................................................................... 1-1 
1.1.4 Zoning and Land Use ......................................................................................... 1-2 

1.2 Environmental Resources ............................................................................ 1-6 
1.2.1 Water Bodies ..................................................................................................... 1-6 
1.2.2 Flora and Fauna ................................................................................................ 1-6 
1.2.3 Climate .............................................................................................................. 1-7 
1.2.4 Floodplains ........................................................................................................ 1-8 
1.2.5 Wetlands ............................................................................................................ 1-8 
1.2.6 Soils ................................................................................................................... 1-9 
1.2.7 Geological Hazards............................................................................................ 1-9 
[...]
Table ES-1: Current (2023) and Projected (2045) Wastewater Flowrates in Million Gallons per Day 
   2023 Flows  2045 Flows  I/I Flow 

Base Sewerage  0.08 0.10 0.00 
Average Dry Weather Flow   0.08 0.10 0.00 
Average Wet Weather Flow  0.20 0.23 0.09 

Maximum Monthly Average Dry-Weather Flow  0.29 0.32 0.18 
Maximum Monthly Average Wet-Weather Flow  0.40 0.43 0.29 

Peak Daily Average Flow  1.4 1.5 1.2 
Peak Hour Flow  2.7 2.8 2.3 



City of Lowell  
Wastewater Facilities Plan Executive Summary 

viii 

The City operates its wastewater facilities through the National Pollutant Discharge Elimination 
System (NPDES) under wastewater discharge permit #101384. This permit was issued June 
30, 2014 (Appendix A). NPDES permits in Oregon are generally issued for 5-year periods; when 
a permit lapses and a new permit is not issued, as is the case for the City, the permit is 
administratively extended until a new permit can be issued. The City is expected to have a new 
discharge permit issued in 2027. At the time this new permit is issued, any changes to federal 
and state regulations that occurred since the last permit are incorporated. 
This plan evaluated the existing facility’s capacity to treat current and future wastewater flows 
and pollutant loads to comply with current and expected regulatory requirements. The existing 
WWTP facility layout is presented in Figure ES-1. The WWTP processes generally consist of 
screening, primary clarification, trickling filter/solids contact biological treatment, secondary 
clarification, and chlorine disinfection. Biosolids are stabilized in an aerobic digester and 
dewatered in conventional sand drying beds. Dried biosolids are sent to an external facility for 
additional treatment prior to land application. Treated wastewater effluent is discharged to the 
penstocks of Dexter Reservoir in the Middle Fork Willamette River.  
 

Need for System Improvements  
Several issues were identified in the City’s wastewater facilities as in need of improvement:  

 The WWTP has had multiple recent exceedances of the Biological Oxygen Demand and 
Total Suspended Solids limits specified in the NPDES permit. The existing biological 
treatment system lacks the flexibility and redundancy required for the substantial 
seasonal flow variations experienced by the City. Frequent violations of the permit 
necessitate corrective actions, including upgrades to the biological treatment system. 

 The Alder Street Lift Station that conveys wastewater from the west and northwest areas 
of the City to the WWTP is under capacity for peak flows. This has resulted in sewage 
overflows, causing the City to receive civil penalties. This lift station should be upgraded 
to increase its firm capacity and prevent future overflows. 

 Multiple areas of the City’s collection system were determined to have direct sources of 
stormwater inflow or groundwater infiltration. This results in considerable volumes of 
water diluting the system and disrupting treatment during wet-weather events. A 
comprehensive I/I evaluation identified twenty-six direct sources of stormwater inflow 
and eight sections of the collection system piping with groundwater infiltration issues.  

 The existing aerobic digestor that stabilizes biosolids is divided into two equally sized 
cells. Biological modeling of the treatment system indicates that just one of these cells 
would provide appropriate treatment capacity for the amount of biosolids produced at 
projected 2045 pollutant loads. The aeration system would need to be modified to 
provide operators flexibility to isolate the cells, but this would result in major electricity 
cost savings and more optimized solids processing. 

 The existing solids dewatering process is not optimized from an operations and 
maintenance standpoint. The drainage pipes and bottom gravel layer in the drying beds 
have been severely damaged by dried solids removal activities due to a lack of guide 
walls and entry ramps for the machinery. The current drying beds are also oversized for 
the needs of the City.  



City of Lowell  
Wastewater Facilities Plan Executive Summary 

ix 

 The existing system was not designed to treat ammonia, which could be required within 
the planning period in upcoming NPDES permit renewal cycles. Some degree of 
nitrification currently occurs in the treatment process, evidenced by drops in pH between 
the influent and effluent wastewater. Compliance with pH has been achieved by 
operators dosing with soda ash prior to dechlorination. Adding alkalinity prior to 
biological treatment would be a better solution to improve ammonia removal and provide 
buffering capacity against drops in pH.  

 The hydraulic residence time in the chlorine contact basin is insufficient. This basin is a 
repurposed clarifier from the original WWTP design that experiences short circuiting due 
to a lack of baffling. This requires the operator to continuously add chlorine at high doses 
to compensate, resulting in the City overspending on disinfectant and dechlorination 
chemicals.  
 

Improvement Recommendations 
Multiple alternatives to address the listed issues were analyzed, and approximately $4 million 
worth of improvements are recommended. These recommendations are briefly described below. 
The projects are grouped as either I/I reduction projects, or facility improvement projects 
presented in recommended phases.  

Inflow and Infiltration Reduction Projects 

As determined via smoke testing, flow mapping, and television surveillance of the City’s 
collection system, nine manholes were identified as having significant infiltration issues, two 
potential cross-connections with the stormwater drainage system were found, and the significant 
damage was observed on the two pipes that feed into the Alder Street Lift Station Wet Well. 
Recommended projects to reduce I/I sources in the City are listed below in order of priority. 

 Patching/lining of the two main collector pipes for the Alder Street Lift Station 
 CCTV the potentially cross-connected stormdrains on the corners of Moss and Lakeview 

and Moss and Cannon. Make any necessary patches/repairs. 
 Full manhole replacements: 1st and Wetleau, 4th and Hyland, Main and Pioneer 
 Various Manhole Patching/Grouting projects (Appendix D) 
 Consistent CCTV analysis as budget allows (Appendix D) 

Phase 1: Immediate Facility Improvements 

Phase 1 consists of a relatively low-cost project that would make considerable improvements to 
WWTP operation and reduce electricity expenditures. It is recommended to complete this 
project as soon as possible. 

 Aerobic Digester Improvements: The City should replace the existing rotary lobe 
blowers and make the necessary improvements to the aeration pipe system to enable 
isolation of the basins. Downsizing the system would significantly decrease both 
electricity usage and labor requirements. 



City of Lowell  
Wastewater Facilities Plan Executive Summary 

x 

Phase 2: High Priority Facility Improvements 

The following Phase 2 improvements are recommended to be completed before 2030. The 
projects recommended in this phase will increase the capacity of the Alder Street Lift Station 
and improve the solids management system of the WWTP. Phase 2 consists of the following 
recommendations: 

 Upgrade Alder Street Lift Station: The capacity of the lift station should be upgraded 
to meet DEQ’s reliability standards. This will necessitate both pumps to be replaced. 
Each pump should be sized to meet a projected peak flow of 490 gpm. The upgraded lift 
station should have a firm pump capacity of 0.70 MGD. 

 Drying Bed Improvements: This involves construction of concrete guide walls and 
replacement of the underdrain system to divide the existing pit-style drying beds into 
three 1,500 square feet beds. Each bed should have an entrance ramp to allow for ease 
of entry for machinery needed for solids removal.  

Phase 3: Wastewater Treatment Facility Improvements 

The recommendations in Phase 3 involve the conversion of the existing biological treatment 
system from a trickling filter/solids contact system into a conventional activated sludge system, 
and conversion of the chlorine disinfection system to a UV system. This project will improve 
WWTP effluent quality, reliability, and redundancy as well as simplifying operations at the 
WWTP. It is recommended to complete this upgrade prior to 2035. Specific timing will depend 
on the City’s ability to obtain funding, since this is the most expensive of the phases at an 
estimated cost of approximately $2.3 million. Phase 3 consists of the following 
recommendations: 

 Conversion of Primary Clarifiers to Aeration Basins: The existing primary clarifiers 
would be converted into two parallel aeration basins. A fine-pore diffuser aeration 
system, including new blowers, would be installed.  

 Construct Secondary Clarifier: A new secondary clarifier would be constructed in the 
pad of the existing trickling filter, which would be decommissioned. This will require 
construction of new clarified-water and solids process lines to connect the new clarifier 
to the treatment system. The existing secondary clarifier would be maintained, and a 
splitter box would allow operator flexibility in the operation of either clarifier, or both in 
parallel. The new clarifier would be more appropriately sized for the City’s typical 
wastewater flows.  

 Supplemental Alkalinity Addition: To improve the nitrification capacity of the treatment 
system and to ensure compliance with pH standards of the City’s NPDES permit, a 
chemical feed system for magnesium hydroxide should be provided upstream of the new 
aeration basins. 

 UV Disinfection Conversion: The City would construct a new UV system for 
disinfection and decommission the existing chlorine disinfection system. This project 
would save the City in hypochlorite and thiosulfate chemical costs, with comparably 
marginal increases in electricity costs. 
 



City of Lowell  
Wastewater Facilities Plan Executive Summary 

xi 

Phase 4: Collection Facility Improvements 

Phase 4 will increase the capacity of the gravity collection system in a growing part of the City. 
This phase would ideally begin before 2035 and conclude before the end of the planning period 
in 2045. Phase 4 consists of the following recommendation: 

 Collection System Capacity Upgrade: This project would involve upgrading two pipes 
in the collection system that are undersized for future growth. The City’s main 15” 
gravity collector on Moss Street would be extended up to 3rd Street, and minor pipe 
improvements would connect the properties in the north and east portion of town to this 
collector. This will have an additional benefit of moving approximately 20 properties 
from the lift station sewershed to the gravity-only system. 

Itemized cost estimates and proposed timelines for the proposed CIP are provided in the 
following table: 

 

Table ES-2: Recommended Wastewater Utility Capital Improvement Plan 
Capital Improvement Plan: Budgetary Costs (2023$) and Schedule 
Collection System Improvements - I/I Reduction   Budget Cost   Begin and Complete 

Collection System - Spot Repair of Sewer Pipe Voids  $24,000  2024 2026 
Collection System - Cross-Connection Repair  $168,000  2024 2028 

Collection System - Manhole Rehabilitation  $87,200  2024 2030 
Collection System - CCTV Surveillance  $22,352  2024 2045 

Phase 1 Budget  $301,552  2024 2045 
PHASE 1 - Aeration System Improvements     

WWTP - Aeration System Improvements  $280,000  2024 2026 
Phase 1 Budget  $280,000  2024 2026 

PHASE 2 - Lift Station and Biosolids Improvements           
WWTP - Biosolids Management Improvements  $342,500  2025 2030 

Collection System - Alder Street Lift Station Upgrades  $376,000  2025 2030 
Phase 2 Budget  $718,500  2025 2030 

PHASE 3 - Wastewater Treatment System Upgrades           
WWTP - Activated Sludge Improvement Project  $816,000  2028 2032 

WWTP - Secondary Clarifier Construction  $1,281,200  2028 2032 
WWTP - Supplemental Alkalinity System  $175,840  2028 2033 

WWTP - UV Disinfection System Installation  $564,800  2033 2040 
Phase 3 Budget  $2,273,040  2028 2040 

PHASE 4 - Collection System Capacity Upgrades           
Collection System - Gravity Sewer Improvements  $469,200  2030 2045 

Phase 4 Budget  $469,200  2030 2045 
Total CIP Budgetary Cost Estimates   $4,042,292       

 
 
 
 



City of Lowell  
Wastewater Facilities Plan Executive Summary 

xii 

Capital Implementation and Funding 
The recommended CIP will require a combination of budget funds, loans, and pursual of grant 
funds to complete all recommendations by the end of the planning period. A realistic goal for the 
City is to fund approximately $1.7 million through the City’s budget, or approximately $81,000 
annually (in 2023$). Most of the improvement projects listed in the CIP, aside from I/I reduction 
projects and optimization of the aerobic digester system, would be partially system development 
charge (SDC) eligible because they provide capacity for future development.  
The City will likely require loans to fully fund the CIP. By pursuing grants and loans with 
forgivable portions, the City should aim to keep the annual debt service of the wastewater utility 
below $100,000 annually. Assuming a nominal 20-year loan at 3.5% interest, the City would 
need approximately $1.8 million in loans and $1.1 million in grants over the next 20 years to fully 
fund the CIP. These loan and grants funds are in addition to $1.7 million in funds from the City’s 
capital improvement budget.  
A summary of the recommended funding strategy and estimated impact on rate payers is shown 
in the table below. 
 
Table ES-3: Funding Strategy and CIP Impacts on Rate Payers 

Funding Strategy 
       

Total Debt Service:  $1,785,546 
Budgeted Capital Funds:  $1,659,745 

Grant Funds/Forgivable Loans:  $1,124,246 
Total Costs after Financing (2023$)   $4,738,655 

Sewer Rate Estimates 
Year Projected EDUs  Estimated Sewer Rate 
2024 545  $69 
2025 551  $77 
2030 585  $82 
2040 658  $80 
2045 697   $80 

 

 



OUTFALL
TO
PENSTOCK

HEADWORKS

Solids Stream
Water Stream
Recycle Stream

WAS STREAM

DECHLORINATION/
REAERATION

CHLORINE
CONTACT
BASIN

EXISTING
SECONDARY
CLARIFIER

PRIMARY CLARIFIER

TRICKLING
FILTER

AEROBIC DIGESTER BLOWERS
ACTIVATED SLUDGE PUMPS

AEROBIC DIGESTER

SOLIDS DRYING BEDS

SOLIDS CONTACT BASIN

DEXTER
RESERVOIR

ROADWAY ENTERANCE

SIDEWALK
COLLECTIONS
SYSTEM
STREAM

OPERATIONS
BUILDING

FIGURE
Drawn By:
Date:

CITY OF LOWELL
LOWELL, OREGON

12/21/23

LOWELL WASTEWATER FACILITY PLAN

DS EXISTING WWTP

ES-1

0

SCALE IN FEET

20 40

1"=40'



OUTFALL
TO
PENSTOCK

HEADWORKS

UV DISINFECTION
BASIN

Solids Stream
Water Stream

DRAINAGE WATER
RETURN TO AERATION
BASINS

ACCESS RAMP

CONCRETE
INLAYS

EXISTING
SECONDARY
CLARIFIER

NEW
SECONDARY
CLARIFIER

SLUDGE
DRYING
BEDS

RAS: TO AERATION BASINS

AEROBIC DIGESTER BLOWERS
ACTIVATED SLUDGE PUMPS

AEROBIC DIGESTER

SOLIDS CONTACT BASIN

WAS: TO AEROBIC DIGESTER

DEXTER
RESERVOIR

NEW BLOWERS FOR NEW AERATION
BASINS AND AEROBIC DIGESTER

NEW AERATION BASINS

OUTFALL PIPE

SLUDGE FROM
AEROBIC DIGESTER

ROADWAY ENTERANCE

SIDEWALK
FROM
COLLECTION
SYSTEM

OPERATIONS
BUILDING

FIGURE
Drawn By:
Date:

CITY OF LOWELL
LOWELL, OREGON

12/21/23

LOWELL WASTEWATER FACILITY PLAN

DS POST CONSTRUCTION

ES-2

0

SCALE IN FEET

20 40

1"=40'



 

1-1 

1 
 
1 PLANNING AREA 
This section provides a detailed description of the location, environmental resources, and 
population trends in the City of Lowell. The provision of sewer collection and wastewater 
treatment services by the City is consistent with the Oregon Department of Land Conservation 
and Development (DLCD) land use goals and the City’s local comprehensive plan. The 
environmental and socio-economic information provided in this section should be considered in 
evaluations for planning, design, and operation of the City’s wastewater facilities.  
[...]
Sanitary sewer collection services are available to the population that live within the City’s UGB. 
All wastewater collected within this area is conveyed to the WWTP for treatment and final 
discharge to the penstocks of Dexter Reservoir. The gravity sewer system consists of 
approximately 5,000 feet of 8- and 10-inch concrete pipe, 15,000 feet of 8-inch, 10-inch, and 12-
inch polyvinyl chloride (PVC) pipe, and approximately 100 precast concrete manholes. The 
majority of the concrete pipe in the collection system was originally installed in 1950 by the U.S. 
Army Corps of Engineers. The system has since expanded with development and projects to 
replace pipe and manholes experiencing inflow and infiltration (I/I) issues. Despite the work 
done, the system still experiences substantial issues with I/I. An evaluation of areas in the 
collection system in need of immediate repair as determined by a technical I/I analysis is 
provided Appendix D. A comprehensive map of 
the collection system is provided in Figure 2-3. 

2.1.2 Pressure Sewer 

The Alder Street Pump Station was constructed 
along with the original collection system in 1950 
and serves most of the properties in the City 
west of Moss Street, except for a few in the 
furthest northwest portion of the City. The pump 
station has essentially the same configuration 
today as the original construction with two 
pumps in a duplex submersible configuration. 
The pumps from the original facility were 
upsized around 2004. 
The pumps have the firm capacity to pump 350 
gpm with 1 pump operating. The pump control 
system includes a pressure transducer to 
monitor the wet well level, a control panel, 
back-up mercury floats for the high-level alarm, 
and a 20 kW stand-by generator for emergency 
power.  
An 8” force main discharges from the Lift 
Station to the main 15” gravity collector on 
Moss Street. Figure 2-1: Alder Street Pump Station 



City of Lowell Section 1 
Wastewater Facilities Plan Existing Facilities 

2-2 
 

Figure 2-2: Alder Street Pump Station Wetwell and Intake (Left) and Emergency Overflow and Weir (Right) 



 

 

 
 
 
 
 
 
 
 
 
 
 

Figure 2-3: The City of Lowell Sanitary Sewer Collection System 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-4 

2.2 Wastewater Treatment Plant 
The WWTP treats domestic sewage by primary clarification, biological treatment, and chlorine 
disinfection prior to submerged discharge to Dexter Reservoir just upstream of the dam. An 
annotated aerial photo of the WWTP is provided in Figure 2-4. A hydraulic profile of the WWTP 
is provided in Figure 2-5. 
The facility consists of headworks containing an inclined self-cleaning fine screen, a bypass 
channel with a bar screen, and a Parshall Flume for flow measurement. A rectangular primary 
clarifier removes solids, then primary clarified wastewater is biologically treated by a trickling 
filter and solids contact aeration reactor. Disinfection is accomplished by liquid sodium 
hypochlorite and excess chlorine is removed via calcium thiosulfate.  
Final effluent is conveyed via a submerged outfall that discharges adjacent to the Dexter dam 
penstock. The penstock, operated by the Army Corps of Engineers (ACE) controls the outflow of 
the dam into the Middle Fork Willamette River. Separated solids and wasted biological sludge is 
stabilized via an aerobic digester, and stabilized solids are stored in drying beds prior to being 
removed every two years for further treatment at Heard Farms near Roseburg, OR.  

2.2.1 History 

The original treatment facility was designed in 1950 by ACE. At the time, the facility consisted of 
a bar screen, an Imhoff tank, a trickling filter, a clarifier, a chlorine contact chamber, sludge 
drying beds and a 10-inch outfall to the Dexter Reservoir approximately 75 feet south of the 
treatment plant.  
The plant was upgraded in 1989 with the addition of a solids contact chamber and a new 
clarifier following the trickling filter. The original clarifier and chlorine contact chamber were 
converted to a new chlorine contact chamber and dechlorination chambers, respectively. The 
original outfall was replaced with the existing submerged outfall that discharges next to the 
dam’s penstock.  
In 2004, the original Imhoff tank was converted to an aerobic digester to stabilize solids. The 
original headworks were decommissioned, and new headworks and the primary clarifier were 
constructed. The sludge drying beds were deepened to increase volume and a new liner and 
subdrain system was installed at the base of the drying beds. The rock filter media in the 
trickling filter was replaced with plastic media. A scrubber was installed in the chemical dosing 
room to treat chlorine gas in the event of leakage, and a new baffle was installed in the chlorine 
contact tank to distribute flow along the entire circumference of the circular tank.  
Around 2014, the gaseous chlorine disinfection system was retrofitted into a liquid sodium 
hypochlorite system.  
 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

5 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2-4: Aerial Photography and Overview of the City’s WWTP 



 

2-6 

 
 
 
 

Figure 2-5: Hydraulic Profile of Existing WWTP 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-7 

2.2.2 Influent Conveyance 

The WWTP is gravity fed from the 
collection system. The lowest manhole in 
the collection system, with an approximate 
depth of 6’, is located just before the 
headworks (Figure 2-6). This manhole has 
an invert elevation of 715.35’. A 15” line 
connects this manhole to the headworks 
channel. The water level in the manhole is 
2.15’ under design conditions. 

2.2.3 Headworks 

The primary purpose of the headworks is 
to provide initial screening of the influent 
wastewater. It is necessary to remove 
rags and large debris that could negatively 
impact downstream treatment processes, 
especially the clarifier sludge pumps and 
the trickling filter. The components located 
in the headworks include a fine screen, a 
bypass channel, an influent sampler, and 
a flow meter. The headworks channel has 
a design hydraulic head of 717.5’.  

2.2.3.1 Fine Screen 
The fine screen was supplied by Treatment Equipment Company, manufactured by Parkson 
Corporation.  It is an automated inclined fine screen with a screen size of ¼”. The peak flow 
capacity of the screen is 2.6 MGD. An ultrasonic sensor upstream of the screen monitors the 
depth of the channel. When the channel is above a 4’ setpoint (which can be controlled by the 
plant operator), a mechanical brush clears the screenings automatically. The screenings are 
automatically washed and compacted to prepare for transport to landfill. 
 
 
 
 
 
 
 
 
 
 
 

Figure 2-6: Manhole upstream of the WWTP Headworks 

Figure 2-7: Inclined Fine Screen 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-8 

2.2.3.2 Bypass Channel 
Flow can be routed around the fine screen through a bypass channel via manually opened stop-
gates. There is a grate to provide coarse screening in the bypass channel. Debris smaller than a 
2” nominal diameter can pass through the grate in the bypass channel, resulting in much poorer 
performance than the ¼” fine screen. The bypass channel converges with the main headworks 
channel, the channel housing the fine-screen, prior to the Parshall flume. 

2.2.3.3 Influent Flow Measurement 
After the convergence of the fine screen and bypass channel, influent wastewater passes 
though a 9” Parshall flume for flow measurement. This flume was installed in the 2004 plant 
upgrades, however it does not currently have a water level sensor installed and is therefore not 
collecting data. Flow data for the plant is currently collected by a similar flume near the effluent 
of the disinfection system.  

2.2.3.4 Influent Sampler 
An influent sampler (Hach Sigma AWRS) collects influent samples in the fine screening channel 
by vacuum through 3/8” flexible tubing. The sampler is automated and collects samples several 
times per day to make 24-hour composites as required by the plant’s NPDES permit. The 
sample bottle is contained in a temperature-controlled cabinet set at 4°C.  
 

 
Figure 2-8: Influent Sampler and Fine Screen Control Panel 

 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-9 

2.2.4 Primary Clarifier 

The primary clarifier was constructed as part of the 2001 WWTP improvements for the purpose 
of removing excess solids detrimental to the tickling filter. Originally planned as a circular 
clarifier, the design was finalized as two parallel rectangular clarifiers with a depth of 12’, and a 
combined surface area of 952 square feet. The design overflow rate at the design PDAF is 2027 
gpd/sq-ft, and the 2721 gpd/sq-ft at the design PHF. Flow control slide gates control the 
operation of the clarifier, with both cells able to be taken offline via closing the respective slide 
gate. Generally, only one of the cells is in operation during the dry season, and both cells are 
used during high flow periods. Prior to the overflow weir, a scum collection pipe scrapes fat, oil, 
and grease that collects on the surface of the water and discharges into the aerobic digester. 
Chain driven flights scrape the settled solids to four sump areas that pump to the aerobic 
digester.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

2.2.5 Secondary Treatment 

2.2.5.1 Trickling Filter 
The plant’s trickling filter receives flow from the primary clarifier and passes it through 
polypropylene media for biological treatment. Forced air is pulled through the filter media by a 
constantly running exhaust fan to supply oxygen to the bacteria growing as a film on the filter 
media. The trickling filter is 8 feet deep and 33 feet in diameter, with a media volume of 6,840 
cubic feet. The capacity of the trickling filter is 868 gpm; flows over this are diverted to the solids 

Figure 2-9: Primary Clarifier Weir and Scum Collector (Left) and Sludge Scraping Mechanism (Right) 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-10 

contact channel. The hydraulic loading rate is 0.35 gpm/square foot for the design MMDWF and 
1.57 gpm/square foot for the design PDF. The average and maximum BOD loading rates are 
0.049 lbs/day/cubic foot and 0.089 lbs/day/cubic foot respectively. The hydraulic and BOD 
loading rate classifies the trickling filter within the range of a “High Rate” filter for the MMDWF, 
meaning that the expected BOD removal is between 70-90% for plastic media filters (Metcalf 
and Eddy, 5th Edition).  
During the dry weather period, the trickling filter typically operates with a recirculation ratio over 
3. This is higher than typical for these types of trickling filters and is due to the large difference 
between typical summer flowrates and the max month design flow that the trickling filter was 
designed for. The high recirculation ratio is necessary in the summer months to keep the 
hydraulic distribution arms of the trickling filter spinning fast enough to wet the entire media 
surface and maintain the biological film’s activity.  In contrast, in the winter when flows are high 
during heavy storm events, the trickling filter does not recirculate at all.  
 

 
Figure 2-10: Trickling Filter with Polypropylene Media 

 
 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-11 

2.2.5.2 Solids Contact Channel 
The Solids Contact Channel is an aerobic bioreactor that treats the trickling filter effluent and the 
decant water from the aerobic digester. The reactor is split into two sections: the reaeration 
section and the contact section. In the reaeration section, the return activated sludge (RAS) 
from the bottom of the secondary clarifier is 
aerated to supply oxygen to the heterotrophic 
bacteria in the RAS and to improve the 
flocculation properties of the sludge. In the 
contact section, the aerated RAS is mixed with 
the trickling filter effluent and suspended via fine 
bubble diffusers. The solids retention time (SRT) 
of the bioreactor can be adjusted by opening and 
closing gates that separate the two sections, 
which allows for controlled short circuiting 
between the reaeration and contact sections of 
the reactor. The reactor is typically operated with 
a SRT of 0.7 to 2 days for wet weather and dry 
weather flows respectively. 
 

2.2.5.3 Secondary Clarifier 
The secondary clarifier receives flow from the solids contact aeration channel. The clarifier has 
a 40-foot diameter and a 14-foot depth. The original design, as stated in the 1990 O&M Manual, 
had a design surface overflow rate of 1488 gpd/square foot at peak flow. The length of the 
overflow weir is 126 feet, and the design peak weir loading rate is 14,840 gpd/foot. There are six 
uptake pipes with telescoping valves along the collection arm, with three pipes on each side of 
the center column for sludge collection. The sludge is partitioned into waste activated sludge 
(WAS) and RAS. WAS is pumped to the aerobic digester via a 1 hp sludge pump with a 
capacity of 80 GPM. RAS is recirculated through the solids contact aeration channel via two 3 
hp sludge pumps, with capacity ranging from 200 to 600 gpm. The catwalk of the secondary 
clarifier does not reach across the entire diameter of the clarifier, which has created issues with 
maintenance for the operators.  
 
 
 
 
 
 
 
 
 
 
 

Figure 2-11: Solids Contact Channel 

Figure 2-12: Secondary Clarifier 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-12 

2.2.6 Disinfection 

2.2.6.1 Chlorine Dosing 
Chlorine dosing equipment is housed in the control building. A 2” pipe is routed from the 
chlorine contact chamber through the control building to serve as the dosing point for the 
contact chamber. Chlorine is dosed via a liquid solidum hypochlorite solution stored in 55-gallon 
drums. There are two chemical dosing pumps (ProMinent gamma/L 1601 Metering Pumps) 
each with a capacity of 7 gpd. Typically, the feed rate is 2-3 gpd. During normal conditions 
(wastewater flows around 50,000 gpd), only one pump is in operation with the second one as a 
backup. The pump feed rates are set manually by the operator based on the constantly 
monitored chlorine residual at the contact chamber effluent. 

2.2.6.2 Chlorine Contact Chamber 
The chlorine contact chamber is constructed inside of the WWTP’s original secondary clarifier. 
Water is fed at the circumference of the converted clarifier and flows inward to a weir in the 
center of the chamber. The total volume of the basin is 31,400 gallons and the contact time as 
stated in the facility’s operation and maintenance manual varies between approximately 20 and 
100 minutes at peak day flow and maximum-month dry-weather flow respectively. However, as 
discussed in Section 2.4.7, these contact times are probably significantly overestimated due to 
the lack of baffling in the basin. 

2.2.6.3 Dechlorination 
Dechlorination is accomplished via the addition of a purchased calcium thiosulfate solution 
(Captor). The Captor is stored in a 55-gallon drum and is pumped via one chemical dosing 
pump of the same type as the chlorine dosing pumps. Carrier water for the Captor dose is 
supplied via the City’s potable water. Under normal conditions, approximately 1 gpd is needed 
to reduce the chlorine residual to levels acceptable according to the plant’s NPDES permit. The 
Captor dosing rate is set manually by the operator based on the chlorine analyzer results at the 
end of the basin. The chlorine residual is usually maintained at 1.5 mg/L, and the Captor is 
dosed at approximately 1/3 of the residual. The reaction time for Captor to remove the residual 
chlorine is instantaneous. The dechlorination reaction occurs in the dechlorination reaeration 
chamber 

2.2.6.4 Effluent Sampler 
The effluent sampler withdraws samples by vacuum through 3/8” flexible tubing. Sampler is 
automated and collects samples several times per day to make 24-hour composites as required 
by the plant’s NPDES permit. The sample bottle located in a temperature-controlled cabinet set 
at 4°C.  

2.2.6.5 Effluent Flow Measurement 
Similar to the Parshall flume in the headworks discussed in Section 2.2.3.3, effluent flow is 
recorded near the end of the dechlorination channel. However, this flume is smaller than the 
influent flume, with a capacity of 2 MGD. 
 
 
 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-13 

2.2.7 Outfall 

The final effluent discharges to Dexter reservoir within 20 feet of the dam’s penstock intake 
trash racks. This outfall was constructed in 1989 and consists of a 16-inch pipe that drains via 
gravity from the dechlorination chamber to the dam. The discharge location is considered a river 
discharge into the Middle Fork Willamette for permitting purposes. 

2.2.8 Solids Treatment 

2.2.8.1 Aerobic Digester 
In 2004, the Imhoff tank of the original WWTP was converted into a dual celled aerobic sludge 
digester. The purpose of the digester is to stabilize the primary sludge and waste activated 
sludge (WAS) from secondary treatment; by supplying oxygen via fine bubble aeration, the 
digester reduces pathogens, the quantity of volatile suspended solids in the sludge, and the 
total volume of solids discharged into the sludge drying beds.  The fine bubble aeration system 
consists of one 30 hp positive displacement blower, air piping, and eighty-eight 9-inch 
membrane diffusers arranged in a grid at the base of the digester. The original design originally 
consisted of two 30 hp blowers, with one as a backup. However, operators have expressed 
frustration with the maintenance and electricity costs associated with the blower configuration. 
When one of the blowers went out of commission around 2020, the City decided to not replace 
the blower in-kind after with the hopes that the system can be improved in the near future. 
Each cell of the digester contains an adjustable weir to decant or overflow water at the surface 
back to the Solids Contact Aeration Basin. Decant usually occurs on a daily basis in the winter 
and 3 times a week during the summer, and discharges about 800 to 1,000 gallons per decant 
cycle to secondary treatment. 

2.2.8.2 Sludge Drying Beds 
The sludge drying beds receive stabilized 
solids from the aerobic digester. There 
are two drying beds with a combined 
volume of 119,000 gallons. There is a 60 
mil HDPE liner at the base of the drying 
beds with an underdrain system that 
drains to a sump near the secondary 
clarifier for treatment through the solids 
contact aeration basin. The available 
detention time in the drying beds is 1.8 
years, assuming 20 pounds of sludge per 
capita per year at 5% solids. Solids are 
ultimately hauled by and disposed to 
Heard Farms near Roseburg, OR. Heard 
Farms performs further treatment to the 
solids to meet Class B biosolids Criteria as required by their Water Pollution Control Facilities 
Permit (Permit #102449). 
 

Figure 2-13: Eastern Sludge Drying Bed 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-14 

2.3 Design Criteria of Existing Facilities 
A summary of design criteria for each of the components of the WWTP is provided in Table 2-1. 
Information compiled in this table was sourced from the City’s Operations and Maintenance 
manual, the 2004 pre-design report, and discussions with operators.  

Table 2-1: Design Criteria of WWTP Processes 
City of Lowell - Wastewater Treatment Plan Design Criteria 

Headworks           

Fine Screen        
  Type 

 
Automated Inclined Fine Screen 

  Screen Size 
 

0.25 inches   
  Peak Flow Capacity 

 
2.6 MGD    

  Screenings Washing and Compaction 
 

Yes    
  Channel Width 

 
2 feet    

  Max Depth 
 

4 feet    
  Design Channel Depth 

 
3 feet    

Bypass        
  Type  Course Bar Screen   
  Screen Size  2"    
  Cleaning  Manually-Cleaned   
  Flow Diversion  Manually-Operated Stop Gates 
  Channel Width  2 feet    
  Max Channel Depth  4 feet    

Flow Measurement       
  Type  Parshall Flume   
  Size  9 inches 

 
  

  Flow Measurement  Transducer (Not Installed) 

Influent Sampler      
  Type  Automated Composite 
  
 
 
  

Temperature 

 

4°C  

   
Primary Treatment         

Primary Clarifier          
  Type  Rectangular   
  # of Cells  2 in parallel   
  Total Surface Area  952 square feet   
  Side Water Depth  12 feet 

 
  

  PDAF Surface Overflow Rate  2027 gpd/square foot 

  

PHF Surface Overflow Rate 

 

2721 gpd/square foot 
 
 
 
  



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-15 

Table 2-1: Design Criteria of WWTP Processes 

Primary Sludge Pump      
  Type  Progressing Cavity   
  # of Pumps  2 (1 redundant)   
  Design Capacity  20 gpm    
  Average Sludge Production  2400 gpd    

  
  

Typical Operating Time 

  

2 hour/day 
 
 
 
      

Secondary Treatment         

Trickling Filter        
  Type  High-rate, plastic media 
  Diameter  33 feet 

 
  

  Media  Polypropylene   
  Media Area  855 square feet   
  Media Depth  8 feet 

 
  

  Media Volume  6,840 cubic feet   
  Average BOD Loading  0.049 lbs/day/cubic feet 
  Max BOD Loading  0.089 lbs/day/cubic feet 
  Hydraulic Loading at Design MMDWF  0.35 gpm/square foot 
  Hydraulic Loading at Design PDF  1.57 gpm/square foot 
  Air Supply  1 HP Exhaust fan   

Solids Contact Basin      
  Type  Activated Sludge   
  Basin Depth  6 feet 

 
  

  Contact Channel Width  6 feet 
 

  
  Contact Channel Volume  8600 cubic feet   
  Design Hydraulic Detention Times:  

  
  

  ADWF  12 minutes   
  MMDWF  25 minutes   
  MMWWF  16 minutes   
  PDF  6.4 minutes   
  Reaeration Channel Depth  6 feet 

 
  

  Reaeration Channel Width  2.5 feet 
 

  
  Reaeration Channel Volume  3590 gallons   
  # of Blowers  2 

 
  

  Blower Capacity  40-150 scfm, each   
  Design Solids Retention Time  0.7 - 2 days   

Secondary Clarifier       
  Type  Circular    
  Total Surface Area  1260 square feet   
  Diameter  40 feet    
  Side Water Depth  14 feet    

  
Design Surface Overflow Rate at Peak 

Flow  1488 gpd/square foot 
  Design Weir Loading Rate at Peak Flow  14840 gpd/ft   
  Design Detention Time at ADWF  21.4 hours    
  Design Detention Time at PIF  1.7 hours    



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-16 

Table 2-1: Design Criteria of WWTP Processes 

Activated Sludge Pumps      
  # of Return Activated Sludge Pumps 

 
2    

  RAS Pump Capacity 
 

600 gpm, each   
  # of Waste Activated Sludge Pumps 

 
1    

  WAS Pump Capacity   80 gpm      
Disinfection           

Disinfection Dosing       
  Type  Liquid Sodium Hypochlorite 
  Chemical Storage  55-gallon drums   
  Number of Injection Valves  2    
  Pump Capacity  7 gpd, each   
  Average Feed Rate  2-3 gpd    
  Feed Control  Manual    

Chlorine Flash Mixer      
  Motor Size  1 HP    
  Velocity Gradient  500 sec-1    
  Impeller Diameter  13.2"    

Chlorine Contact 
  

 

 

   
  Type  Circular Tank with Baffles 
  Total Volume  31,400 gallons   
  Contact Time at MMDWF  103 minutes   
  Contact Time at PDF  23 minutes   

Dechlorination 
  

 

 

   
  Type  Calcium Thiosulfate (Captor) 
  Chemical Storage  55-gallon drums   
  Number of Injection Valves  1    
  Pump Capacity  7 gpd    
  Average Feed Rate  1 gpd    
  Feed Control  Manual    

Effluent Sampler 
  

 

 

   
  Type  Automated Composite 

  
Temperature 

 
4°C 

   
Solids Treatment         

Digestion        
  Type  Aerobic 

 
  

  Number of Basins  2 
 

  
  Volume  130,000 gallons, each 
  Solids Yield  358 lbs/day   
  SRT (Average at 2% solids)  81 days 

 
  

  Volatile Solids Destruction  38% 
 

  
  Aeration  Fine Bubble Diffusers 
  Blowers  2, each at 30 HP   
  Air Rate  580 scfm (at 6.5 psi)   

  
Mixing Air Provided 

 
25 scfm per 1000 cubic feet 
  



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-17 

Table 2-1: Design Criteria of WWTP Processes 

Solids Dewatering  

  

  
  Type  Gravity Thickening, Drying Beds 
  Depth  3 feet 

 
  

  Volume  119,000 gallons   
  Solids Content  5% 

 
  

  SRT  6 months 
 

  
  Liner Material   60 mil HDPE   

 

2.4 Condition of Existing Facilities 
2.4.1 Collection System 

One of the City’s biggest issues with their wastewater system is the excessive amount of wet 
weather associated inflow and infiltration (I/I) into the collection system. This results in 
excessively high wet weather flows relative to dry weather flows, which makes operation of the 
WWTP more difficult since none of the operations are flow paced, and the operator has to 
adjust operations to accommodate higher flows during storm events. A more comprehensive 
analysis of I/I in the collection system is discussed in Section 3.2.1.1, and an I/I study was 
conducted as part of this planning effort to identify areas that can be improved to mitigate this 
issue (Appendix D).  

2.4.1.1 Alder Street Pump Station 
The pumps in the Alder Street Pump Station were upgraded in 2004 to accommodate flows of 
350 gpm with just one pump in operation. The wet well and the pumps seem to be in good 
condition. There was one recent overflow into Dexter Reservoir in 2021, which may be 
indicative of a need to upsize these pumps again. A more comprehensive evaluation of the 
needed pump capacity is provided in Section 3.3.4.1 

2.4.2 Headworks 

The headworks were recently updated in 2004. In general, the individual unit operations of the 
headworks are in good condition and the operator is satisfied with the fine screen that is in 
place. According to the current operator’s experience, the bypass channel is only needed to 
accommodate excessive influent flow during severe storm events, usually those close to the 
area’s 5-year storm.  
The main area of concern with the headworks is that the influent flow measuring Parshall flume 
is not actively recording data, as the plant reports effluent flow to fulfill monitoring requirements. 
It is recommended to install the transducer in the flume to collect influent flow data so that each 
part of the headworks operates as designed. 

2.4.3 Primary Clarifier 

The primary clarifier was constructed as part of the 2004 upgrades. The clarifier seems to 
operate well, with generally one cell in operation in the summer and both during high flow 
events in the winter. There have been no issues reported with the scum removal or sludge 
collection mechanisms. The sump pumps of the clarifiers have exceeded the typical useful life 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-18 

of pumps (10-20 years), so the City should have a plan to replace these as a general 
maintenance activity within the next planning period.  

2.4.4 Trickling Filter 

The exhaust fans of the trickling filter have never been replaced and seem to be in poor to fair 
condition based on rust on the external housing.  
The operation of the trickling filter is most affected by the large variation of flows experienced by 
the WWTP. A high recirculation ratio is necessary in the summer to sustain the required 
hydraulic loadings, which likely results in low BOD loadings to the solids contact aeration basin. 
This could then result in nitrification occurring in the aeration basin, which could explain the low 
pH values that occur in the dry part of the year (See Section 4.5.3).  
In contrast, the trickling filter is not recirculated as designed, and sometimes not at all, during 
high flow wet-weather periods and does not provide the designed treatment efficiency. This is 
because high flows typically cooccur with lower temperatures which causes lower biological 
activity, and the lack of recirculation decreases retention time. Most of the excess flow during 
these wet-weather periods is a result of rain and groundwater entering the collection system, 
which causes lower pollutant concentrations and doesn’t necessarily require very efficient 
treatment to meet the current permit limits. However, these limits are subject to change 
throughout the planning period. It is a valid concern that the trickling filter, designed for a flow 
that statistically only occurs a couple weeks each year, performs far outside of its design criteria 
during most of the year because of the large variation in flows.  

2.4.5 Solids Contact Aeration Basin 

Based on operational sludge testing records, the aeration basin operates consistently with the 
design MLSS concentration of 1,800 mg/L. While the opening of different gates in the channel 
between the contact and reaeration sections can be used to modify the solids retention time, the 
unit has only been operated with the first gate open (the “default” configuration as designed) in 
the current operator’s experience.  
There have not been any issues reported with the aeration system, although the blowers are 
past their expected useful life of 20-25 years. One point of concern with the aeration basin is the 
lack of redundancy; if the basin needs to be taken offline to replace diffusers or clean the basin, 
the plant will have to rely only on the trickling filter for treatment. This may be insufficient to meet 
current or future permit requirements.  

2.4.6 Secondary Clarifier 

The City is out of compliance with the Oregon Department of Environmental Quality’s (DEQ) 
redundancy requirements by only having one secondary clarifier (See Section 3.2.5). Also, the 
existing clarifier has safety issues associated with the catwalk only extending half the diameter 
of the basin. The WAS and RAS pumps, installed in 1989, are past their design life. 

2.4.7 Disinfection 

The nominal contact time of the chlorine contact chamber of 23 minutes at a flow of 1.93 MGD 
is greatly overestimated. This contact time was calculated as the volume of the reactor divided 
by flow rate which inherently assumes plug flow behavior, like in a serpentine contact chamber. 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-19 

This assumes that no short circuiting within the chamber occurs, which is highly unlikely given 
the tank’s indeterminant length to width ratio. 
The City’s chlorine contact chamber is a repurposed circular clarifier from the original ACE 
WWTP. To convert the clarifier to the contact chamber, a baffle was installed around the 
circumference of the clarifier to distribute the chlorine and secondary effluent mixture. Flow then 
moves towards the center of the basin and over a weir prior to the dechlorination chamber. The 
issue with this is that the flow is only baffled when it initially enters the basin. After flowing 
through that initial baffle, there are no baffles to prevent short circuiting, and the assumption that 
the entire contact chamber volume is effectively used for disinfection contact is wrong.  
According to the EPA’s Disinfection Profiling and Benchmarking Guidance Manual, a tank with a 
single baffle or multiple unbaffled inlets or outlet, and with no intra-basin baffles, a baffling factor 
of 0.3 should be applied to the basin’s volume to correct for short circuiting. This would make 
the effective contact time at the design flow approximately 8 minutes, which is insufficient to 
meet DEQ requirements.  

2.4.8 Solids Management 

The aerobic digester was constructed as part of the 2004 WWTP upgrades. According to the 
operator, the maintenance requirements of the rotary lobe blower used for aeration are 
excessive, requiring full oil and gasket replacements monthly and consistent maintenance 
checks due to overheating in the warm, summer months. The electricity costs of this blower are 
$1,500 per month, more than half the typical operating costs of the entire WWTP.  
The aerobic digester has some signs of concrete deterioration on the outer side of the tank. This 
is not entirely surprising given the old age of the structure, which was originally the Imhoff tank 
of the original ACE WWTP.  
At the most recent hauling of solids from the drying beds in 2023, it was discovered that one of 
the underdrain pipes was broken and the felt layer that separates the underdrain layer from the 
sand buffer and solids storage section has deteriorated. This is likely a sign that the underdrain 
system has experienced wear throughout the scraping and hauling cycles. It may be feasible to 
add some guide walls in the solids drying beds to make it easier to perform removal of solids 
without damaging the underdrain system, although this would likely decrease the total available 
solids storage volume.  
 

2.5 Finanacial Status of Existing Facilities 
Financial data for the City was obtained from Independent Audit Reports that are publicly 
available on the City’s website. In these reports, the main accounting method that has been 
used is modified-cash basis accounting and the data below is based on City of Lowell’s Actual 
and Budget Statements regarding Sewer Funds. The City’s Sewer Fund consist of three sub-
accounts: an Operating Fund, a System Development Charges (SDC) Fund, and the Reserve 
Fund. The City invests in the Local Government Investment Pool (LGIP) which is managed by 
the State Treasurer’s office, and the City records the earnings from this pool as Investment 
Earnings. 
Table 2-2 includes the information regarding the city’s resources and expenditures. The overall 
picture is positive. The Debt Service amount reflects the Sewer Revenue Loan annual payments 
that have been taken from USDA Rural Utilities Service beginning in 2012 with an interest rate 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-20 

of 2.75% and a maturity date of April 6, 2052. Table 2-3 summarizes each sub-account of the 
Sewer Funds by showing the net change for each of the past few years.  
Table 2-4 shows the change in values of the City’s wastewater facility assets and liabilities over 
the past few years, and the net position of the City’s sewer utility. This can be an indicator to 
determine if the City’s sewer balance sheet is improving or deteriorating. The numbers show 
decreasing positive value, which is mostly reflective of accumulated depreciation.  
 
Table 2-2: Resources and Expenditures of the City's Wastewater Facilities 
Resources 2019 2020 2021 2022  
Sewer Operating Fund $376,382 $376,664 $418,914 $430,970  
Charges for Services $342,844 $361,249 $386,433 $406,487  
Sewer Connections and Permits $1,610 $805 $575 $3,795  
Intergovernmental - - $24,364 -  
Reimbursement of SDC fees $6,891 $5,241 $3,090 $19,158  
Investment Earnings $4,655 $1,899 $734 $633  
Miscellaneous $8,212 $2,187 $3,589 $897  
Other Financing Sources (balance)  $12,170 $5,283 $129 -  
Sewer Reserve Fund $1,576 $1,580 $5,925 $21  
Investment Earnings $1 $5 $5 $21  
Other Financing Sources (balance) $1,575 $1,575 $5,920 -  
Sewer SDC Fund $128,017 $11,728 $6,414 $33,752  
SDC Fees $11,942 $9,082 $5,355 $33,201  
Investment Earnings $158 $2,646 $1,059 $551  
Other Financing Sources (balance) $115,917 - - -  

Total Revenues $505,975 $389,972 $431,253 $464,743  

Expenditures  

Current Account  
Personal Services $133,446 $169,294 $184,402 $189,970  
Materials and Services $121,939 $139,337 $149,747 $215,559  
Debt Service  
Principal $28,489 $29,013 $29,563 $30,139  
Interest and other changes $23,419 $22,220 $20,980 $19,698  
Capital Outlay $14,558 $42,745 - $23,377  

Total Expenditures $321,851 $402,609 $384,692 $478,743  

 
 
 
 
 
 
 
 
 



City of Lowell Section 2 
Wastewater Facilities Plan Existing Facilities 

2-21 

Table 2-3: Wastewater Facility Account Balances 
Sewer Operating Fund Summary 2019 2020 2021 2022 
Beginning $121,619 $176,150 $150,205 $184,427 